

15 Photographs - Constructional Details

15.1 Product View



15.2 EUT – Appearance View



The results shown in this test report refer only to the sample(s) tested , This Test report cannot be reproduced, except in full, without prior written permission of the Company.

WALTEK SERVICES

Reference No.: WT12053177-D-S-F



15.3 EUT-Open View

